
 

QUEST® BAGGER 
 

For Serial Nos.  
752,000 & Higher 
Part No. 4500-262 Rev. A 



-1- 



-2- 

 
 

READ OPERATOR’S MANUAL BEFORE  
OPERATING OR SERVICING EXMARK EQUIPMENT 

 
 
 

TABLE OF CONTENTS 
 

Description Page 
Bag Frame Mount Assembly............................................8 
Bagger Mount Assembly..................................................5 
Bagger Hood Assembly ...................................................4 
Bagger Top and Hinge Assembly ....................................3 
Bagger Weight Assembly.................................................9 
Decals ...........................................................................10 
Lower Chute Assembly ....................................................6 
Tube and Strap Assembly................................................7 

 



BAGGER TOP AND HINGE ASSEMBLY 

-3- 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty. 

1 109-1939 Asm, Upper Tube...................................  1 
1:1 103-4081 Latch, Keeper.........................................  2 
1:3 3256-14 Washer, #10 Std ....................................  2 
1:4 3290-500 Screw, PPH #10-24 x 5/8 .......................  2 

Item Part No. Description Qty. 

2 109-6768 Asm, Hood Quest Bagger ......................  1 
3 104-7201 Nut, Nyloc 1/4-20 Flg .............................  2 
4 321-4 Screw, HH 1/4-20 x 3/4..........................  2 
5 109-6771 Asm, Bagger Mount Quest.....................  1 



109-6768 BAGGER HOOD ASSEMBLY 

-4- 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty. 

1 1-653561 Seal, Chute ............................................  1 
2 1-653598-03 Clamp, Seal ...........................................  1 
3 92-1736-03 Support-Screen......................................  1 
4 114967 Screen, Bagger ......................................  1 
5 105-9100 Top, Bagger Hood..................................  1 
6 3250-27 Screw, PPH #10-24 x 7/8 .......................  4 
7 3256-61 Washer ..................................................14 

Item Part No. Description Qty. 

8 3296-2 Nut, Nyloc #10-24 ..................................  4 
9 114439 Rivet ...................................................... 26 

10 109-6861 Asm, Stiffener W/Decal..........................  1 
10:2 109-6809 Decal, Caution Bagger Attachment ........  1 
11 115481-03 Latch, Bagger Top .................................  2 
12 115880 Grip .......................................................  2 
13 1-653546 Decal, Exmark Logo...............................  1 

Exmark black touch up paint spray paint – gloss black. 
 



109-6771 BAGGER MOUNT ASSEMBLY 

-5- 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty.

1 114955-03 Frame Asm............................................  1 
2 109-1077-03 Hinge, Bagger Top.................................  1 
3 114960 Pin, Spring.............................................  1 
4 9790944 Spacer ...................................................  2 

Item Part No. Description Qty.

5 114962 Spring..................................................... 2 
6 323-6 Screw, HH 3/8-16 x 1 ............................. 2 
7 104-8301 Nut, Nyloc 3/8-16 Flg.............................. 2 
    

Exmark black touch up paint spray paint – gloss black. 
 
 



LOWER CHUTE ASSEMBLY 

-6- 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty. 

1 109-6769 Asm, Tube And Straps ...........................  1 
2 109-5387-03 Bkt, Boot Mount 52” ...............................  1 
 109-6091-03 Bkt, Boot Mount 48” ...............................  1 
3 104-8300 Nut, Nyloc 5/16-18 Flg 48” .....................  1 
 104-8300 Nut, Nyloc 5/16-18 Flg 52” .....................  3 

Item Part No. Description Qty. 

4 3230-23 Bolt, Carriage 5/16-18 x 3/4 48” .............  1 
 3230-23 Bolt, Carriage 5/16-18 x 3/4 52” .............  3 
5 109-5383-03 Baffle, Discharge 52” .............................  1 
6 109-6391 Blade, 48” Bagger..................................  3 
 109-6392 Blade, 52” Bagger..................................  3 

Exmark black touch up spray paint – gloss black. 
 



109-6769 TUBE AND STRAP ASSEMBLY 

-7- 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty. 

1 109-5381 Boot, Lower............................................  1 
2 103-4080 Latch, Rubber ........................................  2 
3 3290-500 Screw, PPH #10-24 x 5/8 .......................  4 
4 3256-14 Washer, #10 Std ....................................  16 
5 109-6089-03 Wld, Boot Frame....................................  1 

Item Part No. Description Qty. 

6 1-353054 Latch, Catcher Grass.............................  1 
7 323-6 Screw, HH 3/8-16 x 1.............................  1 
8 3296-59 Nut, Nyloc 3/8-16 Thin ...........................  1 
9 32105-13 Screw, HWH #10-24 x 3/4 .....................  6 

10 3296-2 Nut, Nyloc #10-24..................................  6 

Exmark black touch up spray paint – gloss black. 
 



BAGGER FRAME MOUNT ASSEMBLY 

-8- 

  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part No. Description Qty. 

1 109-6094-03 Wld, Bagger Hitch ..................................  1 
2 109-5379-03 Tube, Bagger Hitch ................................  2 
3 109-6092-03 Plate, Stiffener .......................................  4 
4 109-6093-03 Plate, Stiffener .......................................  2 
5 104-8301 Nut, Nyloc 3/8-16 Flg .............................  8 
6 109-6795 Bolt, Carriage 3/8-16 x 5 ........................  4 
7 3231-42 Bolt, Carriage 3/8-16 x 3 ........................  4 

Item Part No. Description Qty. 

8 112-3994 Asm, Bag...............................................  2 
8:1 114972-03 Frame, Bag............................................  1 
8:2 112-4012-03 Asm, Hanger..........................................  1 
8:3 114974-03 Clamp....................................................  1 
8:4 3230-1 Bolt, Carriage 5/16-18 x 3/4 ...................  2 
8:5 3296-29 Nut, Nyloc 5/16-18 .................................  2 
8:6 110-6674 Bag........................................................  1 

Exmark black touch up paint spray paint – gloss black. 

   



BAGGER WEIGHT ASSEMBLY 

-9- 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Item 

 
Part No. 

 
Description 

 
Qty. 

1 109-9742-03 Weight, Bagger 35# ...............................1 
2 109-9745 Asm, Bracket And Bumpers ...................1 

2:1 100-6547 Cushion, Rubber ....................................2 

 
Item

 
Part No. 

 
Description 

 
Qty. 

3 109-9759 Rod, Weight Lock...................................1 
4 3274-94 Screw, Button Head 3/8-16 x 1...............2 
5 104-8301 Nut, Nyloc 3/8-16 Flg .............................2 

Exmark black touch up spray paint – gloss black. 

 
 
 
 
 
 
 
 



DECALS 

-10- 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Item 

 
Part No. 

 
Description 

 
Qty. 

1 109-6809 Decal, Caution Bagger Att......................  1 

 
Item

 
Part No. 

 
Description 

 
Qty. 

2 103-2883 Decal, Exmark Logo...............................  1 
 



 

 

 
 
 
 
 
 

 
 
 

 
 
 
 
 

 
 

© 2007–2008 Exmark Mfg. Co., Inc. Part No. 4500-262 Rev. A
Industrial Park Box 808  (402) 223-6300 
Beatrice, NE 68310 Fax (402) 223-5489 
All Rights Reserved Printed In USA. 


